08.13.20
Page 1

MONTECITO SANITARY DISTRICT

AGENDA
for
Board Meeting

August 13, 2020
The regular meeting of the Governing Board will begin at 1:15 p.m. on August 13, 2020.

Pursuant to State of California Executive Order No. N-29-20 issued on March 17, 2020, and the
State of California and Santa Barbara County’s shelter in place orders, the Montecito Sanitary
District Board Meeting will be held remotely via Zoom Meetings.

The Meeting will be conducted in accordance with the Virtual Meeting Protocols adopted by the
Board of Directors on April 9, 2020. These can be viewed and downloaded here:
https://www.montsan.org/virtual-public-meetings. The public may attend and make a public
comment by visiting:
[...]
A. Annual Sewer Service Charge Hearing to Collect Sewer Service Charges on the

County Tax Roll — Resolution No. 2020-925

President Bollay announced it was the time and place for the annual hearing and decision
whether the District’s sewer service charges for fiscal year 2020-21 should be placed on the
County tax roll for collection as allowed under Ordinance 6. President Bollay asked District
Administrator McDonald if the District had received any written or oral objections or
protests by the owners of a majority of the parcels described in the report. Ms. McDonald
responded that none had been received.

President Bollay reported that a letter sent on June 20th to all properties applying for a new
sewer connection during the past fiscal year had informed these property owners of the
District policy to collect the annual sewer service charges by means of the County tax roll
and the annual hearing date. The Notice of Hearing had been published in the Montecito
Journal on June 26™ and July 1% and a Service Charge Report (listed by Assessor Parcel
Numbers and Address) has been and remains available for inspection to advise any
interested person of the service charge for a property in fiscal year 2020-21. District
Administrator McDonald verified that the Affidavit of Mailing of the Notices of the Hearing
to new customers had been signed by the Clerk to the Board, and that a Statement of the
Secretary certifying that the service charge report was in order was ready to be signed.



Montecito Sanitary District
MINUTES - July 9, 2020

08.13.20
Page 15

President Bollay called for the adoption of Resolution No. 2020-925 directing the filing with
the County Auditor of the Report of Sewer Service Charges for Fiscal Year 2020-21, which
shall be placed on and collected by means of the County tax roll.

Upon MOTION by Director Newquist and second by Director J. Kerns to adopt Resolution
No. 2020-925, the MOTION passed on the following roll call vote:

AYES: Newquist, Kern, Bollay, Barrett, Kerns
NAYS: None
ABSENT: None

ACTION: Staff

Administration & Operations (A&O) Committee Meeting - Report

The A&O Committee (Directors Bollay and J. Kerns) reported on its meetings of June 15%
and June 26, The Committee reviewed the status of the Coastal Development Plan (CDP)
Permit. The Committee also discussed a possible Joint Committee meeting with the
Montecito Water District Strategic Planning Committee and discussed and revised the “roles
and responsibilities” spreadsheet that had previously been presented by Nick Turner at a
previous joint meeting. The Committee also reviewed two letters from Central Coast
Regional Water Quality Board to the District. The Board requested those letters be posted
on the District website.

The Committee also discussed recycled water including the District’s pilot project and the
MWD water supply study prepared by Steve Bachman.

ACTION: Staff
Information Items

e Operations Manager Alonzo presented a slide show presentation of the temporary
facilities

Agreements
e None

. OPERATIONS AND MAINTENANCE

The Board reviewed the information in the Board packet.

. ITEMS FOR FUTURE AGENDAS

The Board discussed items for the next agenda, and agreed to include the following items:

e Status update on District COVID-19 measures, including Emergency Declaration
dated March 12, 2020



Montecito Sanitary District
MINUTES - July 9, 2020

e Consideration of revising the July 16, 2019 approved Board Policy and Procedures
Manual to require recording of all District Committee meetings
e Unaudited financial reports for Fiscal Year ending June 30, 2020
The Board also requested scheduling a Public Information Committee in the near future.

8. ADJOURNMENT
There being no other business, on MOTION to adjourn by Director Newquist and second by
Director T. Kern, the MOTION to adjourn passed unanimously without abstention at 2:55 p.m.

Thomas Bollay, President

Jeffrey Kerns, Vice President Ellwood T. Barrett, Secretary
Thomas Kern, Treasurer Dana Newquist, Director
08.13.20

Page 16



08.13.20
Page 17

MONTECITO SANITARY DISTRICT

MANAGER'S REPORT
AUGUST 13, 2020

AGENDA ITEM 6. NEW BUSINESS

A. ADMINISTRATION & OPERATIONS (A&O) COMMITTEE MEETINGS - REPORT

The A&O Committee (Directors Bollay and J. Kerns) will report on its July 29th, August 6',
August 11" meetings and its Joint Committee meeting with the Montecito Water District on
August 4™,

. RESOLUTION NO. 2020-926 - MITIGATED NEGATIVE DECLARATION AND

MITIGATION, MONITORING AND REPORT PROGRAM FOR A DEVELOPMENT
PLAN CONSISTING OF THE CONSTRUCTION, OPERATIONS, AND
MAINTENANCE OF: (1) A RECYCLED WASTEWATER TREATMENT SYSTEM; (2)
ESSENTIAL SERVICES BUILDING AND PARKING LOT WITH A NEW DRIVEWAY
OFF CHANNEL DRIVE:; AND (3) FIVE SOLAR STRUCTURES WITH PANELS —
INITIAL STUDY/MITIGATED NEGATIVE DECLARATION

The Notice of Availability and Notice of Intent to adopt a Mitigated Negative Declaration for
the Development Plan Projects, pursuant to California Environmental Quality Act guidelines
Section 15072, along with the Initial Study/ Mitigated Negative Declaration document were
posted at the State of California Clearinghouse’s web portal and the Montecito Sanitary District
website on May 5, 2020. Notice was also published in the Montecito Journal in the May 21*
edition regarding the Notice of Availability and Notice of Intent and directing the community to
the MSD website to review the entire environmental document. The public review and comment
period on the Mitigated Negative Declaration began on May 5, 2020 and written comments
were received through June 17, 2020.

As approved by the MSD Board on December 12, 2019, the Development Plan Projects consist
of the construction, operations, and maintenance of: (1) a recycled wastewater treatment system;
(2) Essential Services Building and parking lot with new driveway off Channel Drive; and (3)
five solar structures with panels. In coordination with the Montecito Water District, the recycled
water produced from the recycled wastewater treatment system would be used to help irrigate
the adjacent existing Santa Barbara Cemetery. The use of recycled water for the irrigation of the
cemetery will allow the cemetery to cease use of potable water for irrigation purposes. All
project components would be located either within or adjacent to the existing Montecito
Sanitary District facility located at 910 Channel Drive.

As the CEQA Lead Agency for the proposed Development Plan Projects, the Montecito
Sanitary District retained an environmental consulting firm, Stantec, to conduct an Initial Study
of the potential effects of the proposed Projects, and determined the proposed Projects would
not result in a significant impact on the environment. However, the following issue areas require
mitigation measures to reduce potential impacts to a less-than-significant level:



Montecito Sanitary District
MANAGER’S REPORT
August 13, 2020

Page 2

08.13.20
Page 18

= Biological Resources

* Cultural resources

= Transportation

= Tribal Cultural Resources

= Utilities and Service Systems

The District received some comments on the Mitigated Negative Declaration during the public
comment period. At Thursday’s meeting, the Board will hear a presentation, from Mike Weber
with Stantec, including a summary of the work that was done, why this project is appropriately
analyzed, and a general overview of the comments and responses.

The Board will then consider adopting Resolution No. 2020-926, Adopting a Mitigated
Negative Declaration and Mitigation Monitoring and Reporting Program for the District’s
development plan project (EXHIBIT A), along with authorizing the General Manager to sign
the Proposed Finding document enclosed as EXHIBIT B and filing a Notice of Determination.

COASTAL DEVELOPMENT PLAN (CDP) - LETTER TO MONTECITO WATER
DISTRICT REQUESTING SUPPORT AND AN INFORMATION LETTER TO
DISTRICT CUSTOMERS

At the August 41 Recycled Water Joint Committee meeting with the Montecito Water District
(MWD), it was agreed that MSD would write a letter to MWD requesting their Board’s support
for the recycled water project identified in the MSD CDP. The recycled water project described
in the CDP would serve the Santa Barbara Cemetery with high quality recycled water to use for
irrigation purposes. The MSD CDP is currently scheduled to be considered by the Montecito
Planning Commission on September 16, 2020. At Thursday’s meeting, the Board will review a
letter prepared by the A&O Committee and consider authorizing its issuance to MWD.

Additionally, MSD Public Information Committee members Bollay and Newquest have
reviewed a letter to MSD customers informing them of the CDP and the various projects
included in the plan. At Thursday’s meeting, the Board will review this letter and consider
authorizing its issuance.

REVIEW DISTRICT COVID-19 EMERGENCY DECLARATION
The General Manager and District Legal Counsel will provide the Board with an update on the
status of the national, state and local emergency due to the COVID-19 pandemic.

RECORDING OF COMMITTEE MEETINGS

At the request of the Board, District Legal Counsel will present the pros and cons of recording
all committee meetings of the District. The Board will consider directing staff and Legal
Counsel to revise the Board handbook to include such a requirement.

INFORMATION ITEMS
None

AGREEMENT TO BE SIGNED




Montecito Sanitary District
MANAGER’S REPORT
August 13, 2020

Page 3

710 East Mountain Drive — Dedication agreement for sewer facilities

AGENDA ITEM 7. OPERATIONS AND MAINTENANCE REPORTS

TREATMENT PLANT
Current Year Prior Year
Treatment Data 07/20/20 — 08/02/20 07/15/19 — 08/18/19
Average daily flow 0.543 MGD 0.548 MGD
Average hypochlorite 154 GPD 153 GPD
Average bisulfite 86 GPD 86 GPD
Average effluent SS 5.6 mg/L 6.5 mg/L
Average effluent CBODs 3.26 mg/L 3.0 mg/L
Median coliform <1.8 MPN/100mL | <1.8 MPN /100 mL

e The belt press was operated for 6.3 hours during this reporting period.

e A total of 19.81 tons of biosolids were transported in one load to Engel and Gray during this
reporting period.

¢ No rainfall was recorded during this reporting period.

In addition to completing all daily treatment plant operational tasks and preventative maintenance
duties, Operations staff and others performed the following work:

o Cleaned RO pH and conductivity sensors

o Placed #4 clarifier in service and removed #2 clarifier from service for cleaning and
inspection

o Ran maintenance cleaning #1 on Ultra Filtration system

o Installed UF/RO Bag filter

J Installed new polymer drum for DAFT

Completed Preventative Maintenance duties:
¢ Rotated plant equipment
Cleaned plant water wye screens every M/W/F
Changed influent flow through channel grinders and remove grit from influent channel
Collected plant equipment meter readings
Cleaned secondary clarifier weirs and side walls
Operated and exercised various valves throughout the treatment plant
Performed treatment plant housekeeping

Completed Activated Sludge duties:

08.13.20
Page 19



Montecito Sanitary District
MANAGER’S REPORT
August 13, 2020

Page 4

Hosed clarifier weirs and skimmed grease in chlorine contact chambers twice each day
Scrubbed effluent channel, hosed DAFT weirs and catwalk, and cleaned lower slip tubes
Collected samples for Lab and set-up composite samplers

Hosed Rotary Drum Screen and disposed all screenings

Skimmed grease and floatables in back channel and clarifiers

Completed Operator duties:

e (alibrated chlorine analyzers
Collected Dissolved Oxygen levels in the Aeration Basins, Digesters, and Effluent channel
Collected clarifier sludge depths
Scoured Return Activated Sludge (RAS) sumps
Cleaned chemical analyzer screens and probes
Collected irrigation water meter readings
Performed Treatment Plant system checks (SCADA, Mission Box, Mini Trends, Aeration
Blowers, Influent Pump Station, Back-up generator, Chemical analyzers, Clarifiers and
Contact Chamber motors and equipment, RAS/WAS pump station, Chemical feeders,
Digester Blowers, DAFT, Polymer feed equipment, Ultra Filtration and Reverse Osmosis)
e Performed all required data collection and record keeping
e Maintained chemical levels for all analyzers
e Performed Pressure Decay Test on UF

TESTING LABORATORY
During this 14 day period the Laboratory Manager and Operators assigned to the Laboratory performed
the following activities:

e Collected 84 samples
Ran 133 tests plus 37 duplicate tests for NPDES permit compliance and process control
Performed 31 calibrations on laboratory equipment and 340 quality control checks
Made 2 liters of coliform media
Sent 2 samples to a contract lab for Oil & Grease testing from the Recycled Pilot Project for
process control.

During this reporting period Operations staff performed the following additional Laboratory activities:
e 3 Activated Sludge samples were analyzed under the microscope and 69 organisms were
identified
e Prepared 2 gallons of reagents for chlorine analyzer

In addition, the following Laboratory activities occurred:
e Data was received for annual biosolids analysis. All levels were below maximum allowances.

COLLECTION SYSTEM MAINTENANCE
Collection staff continued to work on the preventive maintenance plan for 2020 (see the enclosed
reports.)

08.13.20
Page 20



Montecito Sanitary District
MANAGER’S REPORT
August 13, 2020

Page 5

During the reporting period, Collection staff has also:

Inspected 43 Manholes

Marked locations of existing District facilities for Underground Service Alert requests
Performed routine inspection and maintenance of District vehicles

Performed routine inspection and maintenance at all five Collection System Lift Stations
Priority Safety calibrated and tested all District gas monitors

Collection staff assisted maintenance staff with recycled water bag filter install

Maintenance staff continued to work on the preventive maintenance plan for 2020.

During the reporting period, Maintenance staff has also:

Performed routine inspection and maintenance of District buildings and equipment
Performed preventative maintenance on belt press telescoping conveyer

Installed new hydraulic pressure adjustment valves on belt press

Installed new bag filter on recycled water pilot

TRAINING / OTHER ACTIVITIES
Staff participated in the following training webinars:

7/21/20 Treatment Plant Operator Michael Arce completed his annual Laboratory

Demonstrations of Capability

7/22/20 Collection and Treatment staff attended CWEA COVID-19 webinar

08.13.20
Page 21



08.13.20
Page 22



Collection System Cleaning and TV-ing History

Length Length Length C - CLEAR |R-ROOTS | |Clear : No observable grease, roots or debris
of of of L - LIGHT G GREASE Light .5 gallons of roots/ debris, small chunks of grease
Lmear Feet Cleaned & Inspuctad Esmt Cleaning TV-ing Re-cleans M - MEDIUM D DEBRI lMedlum 5-1.5 gallons of roots/ debris, moderate chunks grease
July 20, 2020 through August 2, 2020 256,192 19,920 32,925 H - HEAVY Heavy ; 1.5 or more gallons of roots, debris or grease
Cleaning TV-ing _ Re-<cleans
Date Location (X) | (Linear Feet | (Linear Feet) | (Linear Feet) Condition Findings X |Notes
7/20/2020 Lift Station Maintenance / USA
7/20/2020 Picacho Lane 142 Cc 1 Clear
7/20f2020 San Ysidro Road X 240 L R 1 Light Roots
7120/2020 Picacho Lane X 398 L R 1 Light Roots
7/20/2020 Picacho Lane X 226 L R 1 Light Roots
7/20/2020 San Ysidro Road X 191 L R 1 Light Roots
7/20/2020 San Ysidro Road X 47 L R 1 Light Roots
7/20/2020 Wyant Road X 158 15 R 1 Light Roots
7120/2020 Wyant Road X 212 L R 1 Light Roots
7/20/2020 Wyant Road X 236 L R 1 Light Roots
7/20/2020 Wyant Road X 231 L R 1 Light Roots
7/21/2020 N Jameson Lane 206 [ 1 Clear
7/21/2020 Danielson Road 225 C 1 Clear
7/21/2020 Olive Mill Road 118 [o] 1 Clear
712112020 Olive Mill Road 186 L D 1 Light Debris
7i21/2020 Virginia Road 346 L D 1 Light Debris
7/21/2020 Olive Mill Road 305 o] 1 Clear
7/21/2020 Spring Road 277 L R 1 Light Roots
7/21/2020 N Jameson Lane 243 C 1 Clear